
Chapter 8

Community



Contents

Page
Introduction . . . . . . . . . . . . . . . . . . . . . . . . . . 173

Conventional Wastewater Treatment
Systems . . . . . . . . . . . . . . . . . . . . . . . . . . . . .174

Alternative Wastewater Treatment
Systems . . . . . . . . . . . . . . ...............175

Land Treatment Systems . . . . . . . . . . . . . . . . . . . 175
Onsite Treatment Systems . . . . . . . . . . . . . . . . . . 176
Aquiculture Treatment Systems . . . . . . . . . . . . . . 176

A Case Study of the Hercules AquaCell
Project . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 177

Community Setting ..., . . . . . . . . . . . . . . . . . . . 177
Development. . . . . . . . . . . . . . . . . . . . . . . . . . . . 178
[...]
cility, the Hercules City Council was also in-
terested in trying innovative, environmentally

sound methods to deliver municipal services. They
were interested in attracting further development,
and they recognized the opportunity to make Her-
cules a showplace community with a reputation
for farsightedness and leadership.

Development

During 1976, City Manager Ralph Snyder had
read in the trade journals and in a San Diego
newspaper about a treatment process designed by
Solar AquaSystems, Inc. The process was inno-
vative, and it produced water cleaner than was re-

quired by secondary treatment standards. He con-
tacted the firm’s president, Steve Serfling, for
more information.

Sex-fling and his associates had developed the
AquaCell Wastewater Treatment Process as a
more marketable version of their earlier experi-
ments with the cultivation of freshwater shrimp

and fish in a closed system. After obtaining a
patent for the AquaCell in 1976,24 Serfling and
his partner, Dominick Mendola, pooled about
$15,000 to set Up a backyard prototype for re-
search and evaluation. During the fall and winter
of 1976-77, Solar AquaSystems built and tested
a larger wastewater prototype to treat human
sewage.

In early 1977, the Hercules city government
signed a contract with Solar AquaSystems to con-
duct a feasibility study for an AquaCell plant. A
contract was also awarded to Metcalf and Eddy,
Engineers, for a feasibility study of the proposed
expansion of the existing Pinole plant. Both
studies were submitted in May 1977, and reviewed
by the City Council and staff members, including
Bill Chapman, the city engineer.

In comparing the two options (see table 22), the
city took several cost factors into account, the
most important of which was that the annual op-
erating and maintenance costs for the AquaCell
system would be much lower than at the Pinole
plant. Assuming a population of 23,000 in 1990,
these costs for the AquaCell system could be as
much as $300,000 per year less than the conven-
tional option:

AquaCell at 2.2 million gal/day
(mgd) capacity (Solar
AquaSystems’ estimate, expressed $150,000 to
in 1979 dollars) $200,000 per year

Pinole expansion for 5,000 homes
at $84/yr/connection and 2.2
mgd capacity at 1.5 cents/gal $453,000 per year

Besides the financial considerations, there was
also the question of which option would best han-
dle the projected increase in the city’s population.
As mentioned above, the Pinole expansion would
serve a maximum Hercules population of 15,000,

Z4So]ar  AquaSystems holds the patent on the system’s greenhouse

covers, ponds, bioweb substrates, floating plants, aeration system,
and the “solar sprayers” that mist water into the air.



Ch. 8–Community Wastewater Treatment . 179

Table 22.—Projected Cost and Performance Comparisons of the Hercules AquaCell Facility
Versus the Pinole Plant Expansion

Hercules Municipal Sewage Treatment
Plant using the Solar AquaCell System

1977 estimated capital costs
per gallon of plant capacity. .. .$2.57

Effluent quality. . . . . . . . . . . . . . . . Choice of secondary or tertiary.
Expansion-contraction flexibility . Simple—change pond size. Can build in-

crementally as needed.
Energy requirements . ..........250 kWh/million gal treated.
Disposal requirements. . . . . . . . . . Sludge and hyacinths—225 ft3/million gal if

hyacinths are chopped, 165 ft3/million gal
if composted.

Land area required . ............1.3 acre/1 mgd capacity.
Labor required. . . . . . . . . ........1 person, part-time, 1 backup person.

Biological/mechanical tasks.
Other requirements . . . . . . . . . . . . Aquatic plant harvester. Composter on site.
Operations. . . . . . . . . . . . . . . . . . . . Flexible—keeps working if component

fails. 24 hours to repair before overflow.
Byproducts of potential value

to Hercules . . . . . . . . . . . . . . . . . Aquatic plants: compost, animal feed,
methane. Treated wastewater: industrial
water, greenbelt irrigation, freshwater
marsh enhancement, food production.

Pinole Plant expansion of
Conventional Activated Sludge System

$2.67
Secondary only.
Difficult—requires new infrastructure. Must
build for total future planned capacity.

625 kWh/million gal treated.
SIudge—360 ft3/million gal.

1 acre/1 mgd capacity.
None additional required. 6 people, full-time
already employed. Mechanical tasks.

Truck access.
Inflexible—loses efficiency if component
fails. 4 hours to repair before overflow.

No current use of wastewater or sludge,
although greenbelt irrigation and methane
production are possible.

SOURCE: Solar AquaSystems; based on laboratory data and contractor estimates

and this additional capacity would have to be built
(and paid for) all at once. Estimated cost to Her-
cules as of December 1977 was $4 million, against
an estimated cost of $3.5 million for the AquaCell.
The flexibility of scale in AquaCell construction
thus became an important cost consideration: be-
cause of the modular design, economies of scale
are slight, so the city could build to current capaci-
ty requirements and then expand the facility as de-
mand increased, spreading capital costs over time
as the city grew.

After considering all of these factors, the City
Council selected the AquaCell system by unani-
mous vote. It could grow with the city, and as ‘one
Council member pointed out, “we are buying the
flexibility to grow to the [population] limit we
want.” The appeal of local control over local de-
velopment was echoed more forcefully by Coun-
cilman Joel Zieper:

If you want to do something right, do it yourself.
I couldn’t care less whether we get any money from
the State, They would probably do it wrong any-
way. We’ll do it right and then we’ll take all the
credit.

City Manager Snyder added that the city wanted
to make a “contribution to the state of the art, ”
and summed up the benefits in the following way:

There comes a time when it is necessary to con-
sider other values than what may appear to be
“safe.” The merits of energy conservation, water
recycling, fish life production and agricultural by-
products use are, to me, very significant and
achievable objectives not only in terms of the com-
munity but also for the nation and even parts of
the world.

The Solar AquaCell Technology

In the Solar AquaCell Wastewater Treatment
Process, waste-consuming plants and marine or-
ganisms occupy a lagoon enclosed under a green-
house cover. The technology consists of three
components:

1.

2.

An inflated polyethylene greenhouse cover is
built over three treatment lagoons in order to
stabilize water and air temperatures and to
prevent excessive evaporation.
Anchored, buoyant plastic-mesh ribbons and
tubes, called “bio-web substrates,” are placed
in the lagoons (like marsh plants in an ar-
tificial wetland) to expand a hundredfold the
surface area where the waste-digesting or-
ganisms live and graze. As a result, the or-
ganisms multiply more rapidly and hence take
less time to digest the waste. As in the con-
ventional activated sludge process, most of



180 ● Assessment of Technology/or Local Development

Photo credit: Hercules AquaCell

8-ft-deep lagoon, enclosed by greenhouse cover, where
secondary treatment begins

the digestion of waste in the AquaCell occurs
by bacterial action.

3. Aquatic plants, in this case water hyacinths
and duckweed, are grown on the pond’s sur-
face. The plants subsist on nutrients from the
wastewater, and also serve to screen the pond
from sunlight, thereby preventing the growth
of undesirable algae.

Figure 28 depicts the AquaCell process. Sewage
passes through a grinder into a covered anaerobic

pond, where grit and a large portion of the solid
wastes settle out. The wastewater then enters a
second anaerobic pond, also sealed beneath a
floating black rubber cover, where abundant bac-
teria on the bio-web substrates begin to digest
wastes, producing a small amount of methane in
the process. Retention time for this stage is 18
hours.

After primary treatment, the treated wastewater
flows into an 8-ft-deep facultative lagoon, where
secondary treatment begins. This lagoon contains
more bioweb substrates, which facilitate the
growth of micro-organisms and encourage the set-
tling of solids suspended in the wastewater. Bac-
teria and grazing micro-organisms continue to di-
gest the wastes. Retention time for the facultative
stage is an additional 18 hours.

Secondary treatment continues in the main por-
tion of the greenhouse lagoon (see figure 29),
where other waste-eating animals have been
added: protozoa, amphipods, grass shrimp, hydra,
snails, worms, and additional micro-organisms.
Water hyacinths and duckweed now cover the
water’s surface, taking up nutrients and heavy

metals from the wastewater and keeping down
algae growth by screening out the sun. Anaerobic

Figure 28.—Solar AquaCell System Process Flow Diagram

Anaerobic contact cell - 1st stage Anaerobic contact aquacell - 2nd stage Aerobic solar aquacell
– Solids digestion & acid generation – Methane generation stage 2 d
— 8 hrs liquid retention

— ays retention - secondary effluent
— 18 hrs liquid retention — 4-6 days retention - advanced tertiary

— 4-6 mo. solids retention — 1-2 yrs solids retention
-., -A-.

sludge digestion from top bacteria, and reducing COD, BOD,
SUS. solids, and nitrogen.

Solar energy Aerobic solar aauacell

nutrients, and increasing sedimen-
tation of suspended solids.

SOURCE: Solar AquaSystems.



Ch. 8–Community Wastewater Treatment c 181

Figure 29.—Section View, Solar AquaCell System

>

Solar energy
Solar pond cover
(double layer

\ \ \ air-inflated roof)

Floating aquatic plants provide shade & treatment

Water hyacinths
I Duckweeds

SOURCE: Solar AquaSystems.

waste digestion occurs on the bottom of the
lagoon, where sludge slowly builds up at a rate of
between ¼ and 1/2 inch per year.

Trials of the AquaCell process in the 2,000- and
4,000-gpd prototype facilities showed that second-
ary treatment quality can be achieved with 2 days
retention time for a l-acre pond handling 1 mgd of
wastewater, a capacity that would serve a pop-
ulation of 10,000.25 Advanced treatment quality
was achieved after 4 or 5 days. However, as illus-
trated in figure 30, nitrates and phosphorus,

ZJData recorded  and analyzed by the Environmental Studies
Laboratory, Umversity  of San Diego.

which encourage algae growth, are only partially
removed from the water within 5 days (50 percent
of the nitrates; 10 to 20 percent of the phos-
phorus). If desired, the remaining phosphorus can
be removed by adding lime to the water, and the
remaining nitrogen by increasing the retention
time.

Most of the pathogenic organisms (disease-caus-
ing bacteria and viruses) contained in the wastes
die off during the long retention periods. Other
pathogens get trapped in the sand filtration sys-
tem, where they eventually die or are consumed
b y other organisms. Remaining pathogens are



182 ● Assessment of Technology for Local Development

Figure 30.—Treatment Performance in Relation to
Retention Time for the Solar AquaCell Process~

Typical
7

1 hr 24 hrs- 48 hrs 72 hrs = hrs 1 2 0  hrs
raw typical day 1 day 2 day 3 day 4 day 5

sewage
primary
effluent Retention time

(conventional
or anaerobic pond)

aBased on data collected from the 2,000-gpd pilot-scaie SoIar AquaCell
Laboratory in Solana Beach, Calif., from October 1976 to March 1977; and cur-
rent data being collected from the new 4,000-gpd pilot facility located at the
Cardiff Wastewater Treatment Facility. Data from Cardiff facility is recorded
and analyzed by the Environmental Studies Laboratory, University of San
Diego.

killed with ozone in a contact disinfection cham-
ber as the water flows out of the main lagoon and
into a clear well to be pumped away.

A crucial component of the system is the green-
house cover. It traps solar energy during the day
and reduces heat loss at night, thereby helping to
maintain the effectiveness of the AquaCell during
colder winter months and reducing its energy con-
sumption year-round. A water-mist spraying sys-
tem helps reduce air temperatures during summer
months. In dry climates, the greenhouse cover also
reduces evaporation from ponds. This is especially
valuable for systems whose object is to reclaim the
wastewater for other uses. Also, since the green-
house cover prevents evaporation, and because
the aquatic plants and invertebrates consume
minerals, the AquaCell system can decrease the
concentration of dissolved solids, rather than in-
creasing them as happens in conventional oxida-
tion pond systems. Finally, the greenhouse cover

Photo credit: Hercules AquaCell

Ozone contact disinfection chamber under construction at
the Hercules AquaCell Treatment Facility

will help to contain odors, although few are pro-
duced in normal operation.

Maintenance requirements include: monitoring
environmental conditions, such as temperature, to
assure the most efficient metabolic rate; sand filter
back washing; removing sludge every 3 to 6
months; and harvesting the aquatic plants.
Studies have shown that the aquatic plants used in
the AquaCell process are generally hardy and able
to withstand some fluctuations in nutrient con-
tent, and air and water temperatures, changes in
water chemistry, and even the presence of toxic
compounds. 26 The system’s large holding capacity
and relatively long retention time are designed to
dilute “slugs” (sudden but transient concentra-
tions) of toxic wastes in incoming wastewater,
helping to protect the plants and bacteria from
damage. In addition, the large holding capacity
will give operators a longer period to correct mal-
functions before the system begins to over-
flow-24 hours instead of the 4 hours of conven-
tional systems.

According to Serfling, the final volume of solids
requiring disposal will be less than half the volume
produced by conventional activated sludge sys-
tems. The harvested plants may be composted
alone or with the sludge to produce fertilizer and

zbwi]liam  S, Hi]lrnan  and  Dudley  D. Culley, Jr., “The Uses o f

Duckweed,” American Scientist, vol. 66, July-August 1978, pp.
442-456; B. C, Wolverton (cd.), Compiled  Data on the Vascular Aquatic
Plant  Program: 1975-1977, prepared for NASA National Space Tech-
nology Laboratories.



.

Ch. 8—Community Wastewater Treatment ● 183

soil-enhancing materials (see ch. 7 for a discussion
of comporting). Because water hyacinths grown in
sewage average 20 percent protein, and duckweed
as much as 40 percent, they may also have value as
animal feed so long as concentrations of toxic
compounds are not excessive. The sale of these by-
products, as well as reclaimed water, could further
reduce operating costs.

The Hercules AquaCeIl Treatment
Facility

The opening ceremonies for the Hercules Aqua-
Cell plant were held on Earth Day, April 22, 1980.

Figure 31 shows the AquaCell treatment facility
designed to provide 2-mgd capacity, advanced
wastewater treatment for the city of Hercules. The
initial phase of construction was designed to han-

However, about 6 months will be needed before Photo credit: Hercules AquaCell

the plant can be considered fully operational. The Hercules AquaCell Treatment Facility

Figure 31 .—Proposed 2. O-MGD Solar AquaCell Facility, City of Hercules

D

-

,

Plan view of the proposed 2.0-MGD Solar AquaCell Lagoon Treatment Facility for the City of Hercules, Calif. Each AquaCell
will be 2.0 acres (6 acres total). The 0.35-MGD treatment phase currently under construction consists of a 1.5-acre AquaCell
system with anaerobic, facultative, and aerobic stages, approximately one-half of AquaCell A.



184 . Assessment of Technology for Local Development

dle 350,000 gpd. A 1.15-acre earthen pond, about
220 by 230 ft has been built; this pond will be en-
larged to 2 acres, and two additional 2-acre ponds
will be built, when the plant expands. The initial
phase does not include a separate anaerobic pond;
instead, the single lagoon contains three cells—